

## CERTIFICATE OF WORKS APPROVAL

This is to certify

/Manufacturer

Fujian Dingxin Technology Co.,Ltd

/Address

/Product

Steel Coil

/Approval Standard

1. 1. 2023 1 3

/Intended for

/Ships

/Product Description

/Steel Coil(M0001)

| /Name            | /Value  | /Unit |
|------------------|---|-------|
| /Steel Grade     | S30408 06Cr19Ni10 ; S31603 022Cr17Ni12Mo2<br>  Austenitic Stainless Steel               |       |
| /Melting Process | S30408 06Cr19Ni10 ; S31603 022Cr17Ni12Mo2<br>+ +   EAF+ACD+LF                           |       |
| /Specification   | (2-12)mm× 1000-1550 mm× 100000-1100000 mm   D(2-12) × W 1000-1550 × L 100000-1100000 mm |       |
| /Heat Treatment  | Solution  |       |
| /Casting Process | Continuous casting  |       |

/Steel Coil(M0002)

| /Name            | /Value   | /Unit |
|------------------|--|-------|
| /Steel Grade     | S22053 022Cr23Ni5Mo3N   Duplex Stainless Steel |       |
| /Melting Process | S22053 022Cr23Ni5Mo3N<br>+ +   EAF+ACD+LF      |       |

/This Certificate is valid until 2029 03 26 / Mar. 26,2029

2024 03 25

CCS Fuzhou Branch

|                  |  |  |
|------------------|--|--|
| /Specification   | (2-12)mm× 1000-1550 mm× 100000-1100000 mm D(2-12)× W 1000-1550 × L 100000-1100000 mm |  |
| /Heat Treatment  | Solution   |  |
| /Casting Process | Continuous casting   |  |

### /Approved Drawings

/N I

### /Approval Test Report

|   |             |   |
|---|-------------|---|
| / Test Report No.   | 2019072301  |   |
| / Test Report Date  | 2019-07-23  |   |
| / Laboratory:   |             | Anal ysi s Testi ng Department i n Q i ng t u o N i c k e l               |
| Co. , LTD.  |             |   |
| / Test Address:   |             | Fuxi Vi l l a g e, W a n w u  |
| town, Fu' an, Fuj i an, P. R. Chi na                              |             |   |
| / Test Report No.   | 2019072302  |   |
| / Test Report Date  | 2019-07-23  |   |
| / Laboratory:   |             | Anal ysi s Testi ng Department i n Q i ng t u o N i c k e l               |
| Co. , LTD.  |             |   |
| / Test Address:   |             | Fuxi Vi l l a g e, W a n w u  |
| town, Fu' an, Fuj i an, P. R. Chi na                              |             |   |
| / Test Report No.   | 2019072303  |   |
| / Test Report Date  | 2019-07-23  |   |
| / Laboratory:   |             | Anal ysi s Testi ng Department i n Q i ng t u o N i c k e l               |
| Co. , LTD.  |             |   |
| / Test Address:   |             | Fuxi Vi l l a g e, W a n w u  |
| town, Fu' an, Fuj i an, P. R. Chi na                              |             |   |
| / Test Report No.   | 2019111201  |   |
| / Test Report Date  | 2019-11-10  |   |
| / Laboratory:   |             | Anal ysi s Testi ng Department i n Q i ng t u o N i c k e l               |
| Co. , LTD.  |             |   |
| / Test Address:   |             | Fuxi Vi l l a g e, W a n w u  |
| town, Fu' an, Fuj i an, P. R. Chi na                              |             |   |
| / Test Report No.   | DY19242UT   |   |
| / Test Report Date  | 2019-09-18  |   |
| / Laboratory:   |             | N I N G D E D O N G Y A N G S H I P E N G I N E E R T I N G C O , L T D . |
| town, Fu' an, Fuj i an, P. R. Chi na                              |             | C h a n g q i Vi l l a g e, S a i q i                                     |
| / Test Report No.   | JH19087HJ-3 |   |
| / Test Report Date  | 2019-06-06  |   |
| / Laboratory:   |             | Testi ng and Veri fi ng Center for Shi p M a t e r i a l s Chi na         |
| Shi p b u i l d i n g I n d u s t r y                             |             |   |
| / Test Address:   |             | 169 N o. 169, B i n h e S o u t h R o a d, L u o l o n g                  |
| D i s t r i c t, L u o y a n g C i t y, H e n a n P r o v i n c e |             |   |
| / Test Report No.   | JL19087PL-3 |   |
| / Test Report Date  | 2019-06-06  |   |
| / Laboratory:   |             | Testi ng and Veri fi ng Center for Shi p M a t e r i a l s Chi na         |
| Shi p b u i l d i n g I n d u s t r y                             |             |   |
| / Test Address:   |             | 169 N o. 169, B i n h e S o u t h R o a d, L u o l o n g                  |
| D i s t r i c t, L u o y a n g C i t y, H e n a n P r o v i n c e |             |   |
| / Test Report No.   | JL19087PL-4 |   |
| / Test Report Date  | 2019-06-06  |   |
| / Laboratory:   |             | Testi ng and Veri fi ng Center for Shi p M a t e r i a l s Chi na         |

Shi pbui l di ng I ndustry  
/ Test Address: 169 Nb. 169, Bi nhe South Road, Luol ong  
Di stri ct, Luoyang Ci ty, Henan Provi nce

/ Test Report No. JL19087PL-5  
/ Test Report Date 2019-06-06  
/ Laboratory: Testi ng and Veri fi ng Center for Shi p M aterial s Chi na  
Shi pbui l di ng I ndustry

/ Test Address: 169 Nb. 169, Bi nhe South Road, Luol ong  
Di stri ct, Luoyang Ci ty, Henan Provi nce

/ Test Report No. JH19087HJ-1  
/ Test Report Date 2019-06-06  
/ Laboratory: Testi ng and Veri fi ng Center for Shi p M aterial s Chi na  
Shi pbui l di ng I ndustry

/ Test Address: 169 Nb. 169, Bi nhe South Road, Luol ong  
Di stri ct, Luoyang Ci ty, Henan Provi nce

surveillance date.